CITY OF PLYMOUTH, WISCONSIN
TUESDAY, FEBRUARY 10, 2026 COMMON COUNCIL MEETING
7:00 PM COUNCIL CHAMBERS, ROOM 302
128 SMITH ST. PLYMOUTH, WI 53073

AGENDA
Call to order and roll call:
Pledge of Allegiance.

Approval of the Consent Agenda (Alderpersons may request removal of item(s), or
part thereof without debate or vote):

A. Approve minutes of the meeting held Tuesday, January 27, 2026

B. Approve City and Utility Reports:

I.  List of City & Utility Vouchers dated 01/01/2026 — 01/31/2026
Minutes acknowledged for filing —Library Board: January 5 - Police & Fire
Commission: January 12— Committee of the Whole: January 27
Building Report for January 2026 — 14 Permits at $576,666
Approve Application for Event: Plymouth Maple Festival — to be held April
[...]
Approve the purchase of AEDs from AED Superstore in an amount not to exceed $14,532.

Attachments:
Quote



AEDSuperstore

Quotation

Quotation#: QUO-49477-K27Z7 Last Modified: 1/26/2026 1:44 PM

Customer PO #:
Account Number: C0575274
Bill To: Ship To:
Plymouth Police Department Plymouth Police Department
128 Smith St., PO Box 218 128 Smith St
Plymouth, WI 53073
Billing Contact:Matthew Starker Plymouth, WI 53073-1742
Billing Email:mstarker@wiplymouthpd.com Shipping Contact; Matthew Starker

Shipping Email:mstarker@wiplymouthpd.com

Payment Terms:

Description Extended

Price
PC-AED CR2 USB Semi-Automatic, English,

99512-001435 WIEXTRA Handle EA 12 $1,211.00 $14,532.00
AMP1818 ?;(Zillxil&Decal 4 Round - AED Equipped 1 $0.00 $0.00

Stryker LifePak CR2 AED USB Semi

99512-001435 Automatic, English, Handle 1 $0.00 $0.00
RKM-Responder Pack Premium AED/CPR -

AMP1011 AED Superstore 1 $0.00 $0.00

AMP3478 TAG-Check Tag (Single) by AED Superstore 1 $0.00 $0.00

Subtotal: $14,532.00
Freight: $0.00
Tax: $0.00
Quote Total: $14,532.00
Quote Expiration Date: 2/24/2026

Comments:

Quote valid for 30 days from the ahove date
Should there be any price increases, taxes, tariffs, duties, surcharges or other fees imposed by the government, manufacturer, and/or
supplier on any product(s) included in this quote, Cardio Partners reserves the right to amend the pricing contained in the quote.

Prepared for you by: PROUD SUPPLIER TO THE US GOVERNMENT
GSAIVA Contract Number: 36F79723D0173
Rocio Rodriguez Contract Expiration Date: 08/31/2028
Rocio.Rodriguez@cardiopartners.com DUNS #: 078 760 417
614 652 5863 CAGE Code: 6V6E4

FEIN/TIN: 80-0874694
Business Size Classification: Large




1/26.26, 8:20 AM LIFEPAK CR2 AED | Free Shipping | AEDSuperstore

FREE SHIPPING on online orders of $99+*

AEDS“&ierstOﬁ @ (https:/lvww.aedsuperstore.com/resources/faq/) }fo\ (myaccount.asp) 'Q(view_cart.asm,
eifelpst80R40576G96) j :

| Search for your perfect AED match J

(https:/fwww.

SHOP AEDSUPERSTORE
Home (/) / AED Machines (/aeds.html) / Physio-Control AEDs (/medtronic-aeds.html)

Physio-Control LIFEPAK CR2

$1,411.00

Wikl (1) Write a Review

LIFERP®S SiR2

——

==
Click to expand
(_assets;_’ima_ges_lCR2-fr0nt.jpg)

Front

i 7 | g~ & i =3

I e _.o“ ! fe .’ [ | 5 ._m:\ '(_CD jhﬁ [ | == X B Hi Need any help?
| e o = e NG s/Chiigy 5/C 5IC 5/C

front.jpg) & | anygisu- : angisuanuupsn- back.jpg) buttons.jpg) | top.jpg) bottom.jpg) | right

1000x1000.jpg) 1000x1000.jpg)

s >

https:/fiwww.aedsuperstore.com/lifepak-cr2-fully-or-semi-automatic.htmi 1/6



1/26'26, 8:20 AM LIFEPAK CR2 AED | Free Shipping | AEDSuperstore
What's Included

LIFEPAK CR2 with 8-Year Warranty

Long Life Lithium Battery

Adult/Child Electrode Pads

Carry Handle or Semi-Rigid Carry Case

USB Cable

Owner's Manual

FREE "AED Equipped" Window/Wall Decal Learn More (fhtml/decal.html)
FREE AED Check® Tag Leam More {/html/checktag.html)

FREE Physician's Prescription Leam More (/htmi/freeprescription.html)
FREE Shipping Lear more {(fhtml/freeship.htmi)

Product Specifications

ClearVoice® technology: Adjusts volume to compensate for background noise, helping AED users remain focused during a rescue
Bilingual option (Wi-Fi model): Toggle between two pre-set languages during a rescue

Remote monitoring (Wi-Fi model): Alerts for any readiness issues via the LIFELinkcentral AED Program Manager

cprIiNSIGHT™ Technology: Allows chest compressions during ECG rhythm analysis, reducing pauses between CPR and defibrillation
Escalating energy shocks: 150/200 joules, 300 joules, third and subsequent shocks at 360 joules

Quik-Step Electrode Pads: Usable on both adult and pediatric patients

Child Mode button: Adjusts instructions and energy levels for pediatric rescues

Battery and pads: Includes a 4-year adult/child electrode pad and 4-year lithium battery

CPR coaching: Metronome provides feedback on compression rate, depth, and hand placement

IP55 rating: Dust and water resistance for durability in challenging environments

Warranty: 8-year warranty included

Great For

°

Offices

Schools

Public spaces

Airports |
Healthcare settings
Emergency responders

Configurations

Semi-Automatic or Fully Automatic models available
Single or Dual Language options
Wi-Fi or USB connection options

Key Features

ClearVoice® technology: Provides calm, step-by-step guidance, adjusting to background noise levels

cpriINSIGHT™ Technology: Reduces pauses during CPR by analyzing rhythms while compressions continue, making it the only AED that

allows chest compressions during ECG rhythm analysis |
Bilingual mode: Allows rescuers to toggle between two languages (Wi-Fi model) | |
Pediatric rescues: Quik-Step Electrode Pads enable quick placement'for both adults and children; Child Mode eliminates the need for separate |
pediatric pads for faster rescues |
Escalating energy shocks: Increases effectiveness of defibrillation with higher energy levels as needed

Additional Features & Details

Remote monitoring capability: Helps monitor device readiness (Wi-Fi model)

Tough design: IP55 rating for dust and water resistance ensures reliability in various environments
Batteries and pads: Comes with a 4-year battery and electrode pads for extended reliability

User confidence: Escalating shock energy improves chances of successful defibrillation during emergencies
Warranty: Includes an 8-year warranty for long-term peace of mind

Alternate Part Numbers

99512-001261
99512-001262
99512-001263
99512-001264
99512-001265
99512-001266
99512-001267
99512-001268
99512-001434

https:/fiwww.aedsuperstore.com/lifepak-cr2-fully-or-semi-automatic.html 3/6



— CITY OF —
City of Plymouth YMOU Telephone: (920) 893-3745
128 Smith St. - P.O. Box 107 Facs1rr}lle: (920) 893-0183
Plymouth, WI 53073-0107 L WISCONSIN 3 Web Site:  plymouthgov.com

DATE: February 6, 2026

TO: Mayor and Common Council

FROM: Cathy Austin, Director of Public Works

RE: Wastewater Treatment Plant Facility Plan — Professional Service Agreement

As part of the long-term planning for growth, regulatory compliance, and future funding
opportunities, the City is initiating a Facility Plan for the Wastewater Treatment Plant (WWTP).

The City’'s WWTP is currently operating in compliance with all Wisconsin Pollutant Discharge
Elimination System (WPDES) permit requirements. However, recent planning efforts and
anticipated residential, commercial, and industrial growth indicate that additional wastewater
flows and treatment capacity will be needed over the next 20 years.

A Facility Plan is a comprehensive planning document required by the Wisconsin Department of
Natural Resources (DNR). It also is required before the City could apply for CWFP low-interest
loans for future wastewater improvements.

Mead & Hunt, Inc. has submitted a proposal to prepare the Facility Plan for the Wastewater
Treatment Plant. The firm has worked with the City on wastewater treatment related projects
over the past three years and has extensive knowledge of the existing facility and recent
planning efforts. This familiarity will allow the Facility Plan to incorporate prior work and existing
data.

Mead & Hunt proposes that the Facility Plan process includes the following major elements:
* Review of existing wastewater treatment plant conditions, performance, and capacity

* Projection of future population, development, and wastewater flows over a 20-year
planning period

» Evaluation of multiple alternatives, including no action, optimization of existing facilities,
potential regionalization, and other long-term treatment options

» Coordination with the Wisconsin DNR regarding future flow projections and permit
requirements

+ Public involvement through a formal public hearing

» Development of a recommended plan that includes estimated costs, implementation
phasing, and potential financing options



The fee for this work is a not-to-exceed amount of $144,400 and is estimated to be completed in
July 2026.

Again, The completed Facility Plan will serve as a long-term roadmap for wastewater
infrastructure planning. It does not authorize construction. Any future improvements identified in
the plan would return to the Common Council for separate review and approval.

Funding
Funding for the Facility Plan will be split equally between TID #9, TID #10, and the Utility Capital
Plans.

Recommendation
Staff recommends approving the professional service agreement with Mead & Hunt in the amount
not-to-exceed $144,400.




Mead
Hunt

February 4, 2026

Ms. Cathy Austin, P.E.

Director of Public Works & City Engineer
City of Plymouth

900 CTH PP — P.O. Box 277

Plymouth, WI 53073

Subject: Proposal to Prepare a Facility Plan for the City of Plymouth Wastewater Treatment Plant
Plymouth, Wisconsin | Plymouth Wastewater Treatment Plant
Mead & Hunt Proposal No. M4666757-253029.01

Dear Ms. Austin,

Mead and Hunt, Inc., (Mead & Hunt) is submitting this proposal to the City of Plymouth, Wisconsin
(Plymouth) to prepare a facility plan for Plymouth’s wastewater treatment plant (WWTP).

This proposal is based on a verbal request for a proposal from Plymouth made to Jon Butt of Mead & Hunt
on January 28, 2026.

PROJECT UNDERSTANDING

Plymouth owns and operates a WWTP that serves the City of Plymouth. Effluent from WWTP is
discharged to the Mullet River in the Mullet River watershed, which is part of the Sheboygan River basin.
The WWTP’s effluent is regulated by Wisconsin Pollutant Discharge Elimination System (WPDES) Permit
No. WI-0030031-08-0. The permit is effective from January 1, 2024, to December 31, 2028.

The WWTP is comprised of several unit processes that remove pollutants from the wastewater. The unit
processes include aerated grit chambers, fine bar screens, primary clarifiers, aeration basins with fine
bubble diffusers, secondary clarifiers, tertiary filters, ultraviolet disinfection, and anaerobic digesters. The
WWTP is designed for an average daily flow of 1.8 MGD, a monthly maximum flow of 2.33 MGD, a
weekly maximum flow of 4.75 MGD, and a daily maximum flow of 4.75 MGD. The effluent from the
WWTP consistently meets or exceeds permit requirements for biological oxygen demand (BOD), total
suspended solids (TSS), ammonia, and phosphorus. The most restrictive limits for BOD and TSS are a
weekly average of 10 mg/L, which is in effect from May 1 through October 31. The most restrictive
ammonia limit is a monthly average of 4.3 mg/L, in effect in October. The WWTP has a 6-month average
phosphorus limit of 4.2 Ibs/day and a monthly average of 13 Ibs/day. At the design average flow, these
mass values translate to 0.28 mg/L and 0.86 mg/L, respectively.



Ms. Cathy Austin, P.E.
February 4, 2026
Page 2

A sanitary sewer study for Plymouth was completed by Kapur and Associates in May 2024. The study’s
purpose was to assess the current sanitary sewer infrastructure at locations likely to be developed

into future residential, commercial, and industrial areas. The study estimated that up to an additional
5.14 MGD of flow could be received by the WWTP after completion of seven developed areas.

In response to the study’s findings, Plymouth contracted Mead & Hunt on October 11, 2024, to evaluate
the current WWTP capacity and identify future capital improvements. The evaluation, as presented to
Plymouth, concluded that the fine screen, raw sewage pumps, and final effluent filtration systems were
the unit processes most limiting the WWTP’s design capacity. Other unit processes, such as primary
clarification, activated sludge, and secondary clarification, will also need to be upgraded if future
development and associated wastewater flows occur.

Mead & Hunt understands Plymouth will soon develop a new tax incremental district (TID) for
development completed within the city limits. Revenue from the TID could potentially fund capital
improvements at the WWTP to expand capacity. In addition to TID revenue, Plymouth wants to apply for
a Clean Water Fund Program (CWFP) loan from the State of Wisconsin. The CWFP provides affordable
financial assistance to Wisconsin communities for eligible water infrastructure projects that protect and
improve public health and water quality. To apply for CWFP funding, Plymouth must have a current,
approved facility plan that includes a comprehensive report spanning a 20-year planning period to identify
projects to address current wastewater infrastructure deficiencies. Based on this information, Plymouth
requested a proposal from Mead & Hunt to prepare the necessary facility plan.

PROJECT APPROACH

Development of the facility plan will be divided into core tasks as detailed in the Scope of Services, led by
Mead & Hunt’s Project Manager, and planned and coordinated with Plymouth. Mead & Hunt Project
Manager will make sure project details are addressed, resources are allocated, schedule milestones are
met, and the budget is maintained throughout the project cycle.

Project Manager and Staff Coordination

A key to a successful project is assigning a Project Manager with authority and responsibility to control
project aspects. Mead & Hunt’'s Project Manager will be the primary contact for all project decisions and
communications and will coordinate our team members' activities with Plymouth throughout the project.
He will make sure our team delivers the project on time and on budget.

Quality Assurance and Quality Control

Mead & Hunt has a formalized internal quality assurance/quality control (QA/QC) program that
incorporates QA/QC efforts at every stage of a project, from proposal preparation through project
completion. QA/QC is an integral part of every project and is essential for success. Our QA/QC team's
involvement begins at the project planning stage to confirm that it has been completed. Involvement
continues throughout the project with discipline-specific reviews.

X:\4666757-253029.01 - Plymouth Facility Plan Proposal.docx
© 2025 Mead & Hunt, Inc. | Proposal Letter 01-2025



Ms. Cathy Austin, P.E.
February 4, 2026
Page 3

SCOPE OF SERVICES
After receiving authorization to proceed, Mead & Hunt shall complete the following tasks:

Task 1 | Project Management and Information Gathering
This task encompasses multiple activities that will be executed throughout the project's lifespan. These
activities include:

e Project Kickoff Meeting | Mead & Hunt will host an in-person project kickoff meeting at a
location selected by Plymouth. Two engineers from Mead & Hunt will attend the meeting in
person. Participants who are unable to attend in person can participate virtually via a Microsoft
Teams meeting link. We will prepare and distribute the agenda before the meeting. The meeting
will cover the following items.

o Introduction of team members

Review of the project schedule and key milestones

Confirmation of the project objectives

Review of client expectations

Discussion of factors critical to project success

Review of team roles and responsibilities

Review of data and information needs

Confirmation of the methods to be used to track key action items and milestones, which

will also be discussed during monthly progress meetings.

o Site Visit | We will assess the WWTP and collection system infrastructure within the WWTP
property after the kickoff meeting. The site visit will document the equipment in service, its
condition, and any associated needs that should be included in the facility plan. Mead & Hunt has
previously assessed some of the WWTP equipment during previous evaluations. The focus of
this site visit will be to assess equipment that Mead & Hunt is not familiar with. The site visit is
expected to take two Mead & Hunt engineers 2 days to complete and will be conducted in
conjunction with the records review.

Records Review | Following the kickoff meeting, we will examine the WWTP records to gather
information for preparing the facility plan. Records include drawings, operation and maintenance
manuals, and equipment specifications. We will collect all relevant records for copying and
digitizing. Once complete, the records will be returned to Plymouth. The records review is